
 

 

 

 

 

 

TOWN OF DISCOVERY BAY 

COMMUNITY SERVICES DISTRICT 

AGENDA PACKET 

 
Regular Board Meeting  

Wednesday, October 16, 2019 

 

7:00 P.M. Regular Board Meeting 

 
Community Center 

1601 Discovery Bay Boulevard 

      President – Bill Mayer • Vice-President – Bill Pease • Director – Kevin Graves • Director – Robert Leete • Director – Bryon Gutow 

TOWN OF DISCOVERY BAY  

A COMMUNITY SERVICES DISTRICT 
  SDLF Platinum-Level of Governance 



 

 
Town of Discovery Bay Board of Directors 

Meeting Agenda for October 16, 2019 - Pg.1 

 

          
 

 
 
 
NOTICE OF THE REGULAR MEETING 
OF THE BOARD OF DIRECTORS 
OF THE TOWN OF DISCOVERY BAY 
Wednesday October 16, 2019 
[...]
A. Surface Water ................................................................................................................... F-60 
B. Groundwater ..................................................................................................................... F-60 

VI. Rationale for Provisions ........................................................................................................... F-60 
A. Standard Provisions .......................................................................................................... F-60 
B. Special Provisions............................................................................................................. F-61 

1. Reopener Provisions .................................................................................................... F-61 
2. Special Studies and Additional Monitoring Requirements ............................................. F-62 
3. Best Management Practices and Pollution Prevention .................................................. F-64 
4. Construction, Operation, and Maintenance Specifications ............................................ F-65 
5. Special Provisions for Publicly-Owned Treatment Works (POTWs) .............................. F-66 
6. Compliance Schedules ................................................................................................. F-66 

VII. Rationale for Monitoring and Reporting Requirements ............................................................. F-70 

Agenda Item F-1



TOWN OF DISCOVERY BAY COMMUNITY SERVICES DISTRICT ORDER R5-2019-XXXX 
DISCOVERY BAY WASTEWATER TREATMENT PLANT NPDES NO. CA0078590 

 

 
ATTACHMENT F – FACT SHEET F-2 

T
 E

 N
 T

 A
 T

 I V
 E

 

A. Influent Monitoring ............................................................................................................ F-71 
B. Effluent Monitoring ............................................................................................................ F-71 
C. Whole Effluent Toxicity Testing Requirements .................................................................. F-72 
D. Receiving Water Monitoring .............................................................................................. F-72 

1. Surface Water .............................................................................................................. F-72 
2. Groundwater ................................................................................................................. F-73 

E. Other Monitoring Requirements ........................................................................................ F-74 
VIII. Public Participation ................................................................................................................... F-75 

A. Notification of Interested Persons ..................................................................................... F-75 
B. Written Comments ............................................................................................................ F-75 
C. Public Hearing .................................................................................................................. F-75 
D. Reconsideration of Waste Discharge Requirements ......................................................... F-76 
E. Information and Copying ................................................................................................... F-76 
F. Register of Interested Persons .......................................................................................... F-76 
G. Additional Information ....................................................................................................... F-76 

 
Tables 

 
Table F-1. Facility Information ............................................................................................................. F-3 
Table F-2. Historic Effluent Limitations and Monitoring Data ............................................................... F-5 
Table F-3. Basin Plan Beneficial Uses ................................................................................................ F-7 
Table F-4. 303 (d) List for Sacramento-San Joaquin Delta (Central Portion) ..................................... F-10 
Table F-5. Summary of Technology-based Effluent Limitations ........................................................ F-14 
Table F-6. Summary of Mixing Zones ............................................................................................... F-18 
Table F-7. Copper Mixing Zone Specifications .................................................................................. F-20 
Table F-8. Summary of CTR Criteria for Hardness-dependent Metals .............................................. F-24 
Table F-9. Verification of CTR Compliance for Copper ..................................................................... F-29 
Table F-10.Verification of CTR Compliance for Silver ....................................................................... F-29 
Table F-11. Salinity Water Quality Criteria/Objectives ....................................................................... F-33 
Table F-13. Summary of Water Quality-Based Effluent Limitations ................................................... F-50 
Table F-14. Whole Effluent Chronic Toxicity Testing Results ............................................................ F-52 
Table F-15. Summary of Final Effluent Limitations ............................................................................ F-56 
Table F-16. Interim Effluent Limitation Calculation Summary for Ammonia ....................................... F-58 
Table F-17. Interim Effluent Limitation Calculation Summary for Nitrate Plus Nitrite ......................... F-59 
Table F-18. Interim Effluent Limitation Calculation Summary for Total Mercury ................................ F-59 

Agenda Item F-1



TOWN OF DISCOVERY BAY COMMUNITY SERVICES DISTRICT ORDER R5-2019-XXXX 
DISCOVERY BAY WASTEWATER TREATMENT PLANT NPDES NO. CA0078590 

 

 
ATTACHMENT F – FACT SHEET F-3 

T
 E

 N
 T

 A
 T

 I V
 E

 

ATTACHMENT F – FACT SHEET 
 
As described in section II.B of this Order, the Central Valley Water Board incorporates this Fact Sheet 
as findings of the Central Valley Water Board supporting the issuance of this Order. This Fact Sheet 
discusses the legal requirements and technical rationale that serve as the basis for the requirements of 
this Order. 

This Order has been prepared under a standardized format to accommodate a broad range of 
discharge requirements for Dischargers in California. Only those sections or subsections of this Order 
that are specifically identified as “not applicable” have been determined not to apply to this Discharger. 
Sections or subsections of this Order not specifically identified as “not applicable” are fully applicable to 
this Discharger. 

I. PERMIT INFORMATION 

The following table summarizes administrative information related to the Facility. 

Table F-1. Facility Information 

WDID 5B070105003 

CIWQS Facility Place ID 220315 

Discharger Town of Discovery Bay Community Services District 

Name of Facility Discovery Bay Wastewater Treatment Plant 

Facility Address 

2500 Channel Road (Plant 1) and 17501 Highway 4 (Plant 2)  

Discovery Bay, CA 94505 

Contra Costa County 

Facility Contact, Title and 
Phone 

Michael Davies, Facility Manager, (925) 634-1131 

Authorized Person to Sign and 
Submit Reports 

Michael Davies, Facility Manager, (925) 634-1131 

Mailing Address 1800 Willow Lake Road, Discovery Bay, CA 94505 

Billing Address Same as Mailing Address 

Type of Facility Publicly Owned Treatment Works (POTW)  

Major or Minor Facility Major 

Threat to Water Quality 2 

Complexity A 

Pretreatment Program Not Applicable 

Recycling Requirements Not Applicable 

Facility Permitted Flow 2.35 MGD, average dry weather flow 

Facility Design Flow 2.35 MGD, average dry weather flow 

Watershed Sacramento-San Joaquin Delta 

Receiving Water Old River 

Receiving Water Type Estuary 

 
A. Veolia West Operating Services, Inc. is the operator of Discovery Bay Wastewater Treatment 

Plant (hereinafter Facility), a POTW. The Town of Discovery Bay Community Services District 
owns the properties at 2500 Channel Road (Plant 1) and 17501 Highway 4 (Plant 2) on which 
the Facility is located. The Town of Discovery Bay Community Services District is hereinafter 
referred to as the Discharger. 
 
For the purposes of this Order, references to the “discharger” or “permittee” in applicable 

Agenda Item F-1



TOWN OF DISCOVERY BAY COMMUNITY SERVICES DISTRICT ORDER R5-2019-XXXX 
DISCOVERY BAY WASTEWATER TREATMENT PLANT NPDES NO. CA0078590 

 

 
ATTACHMENT F – FACT SHEET F-4 

T
 E

 N
 T

 A
 T

 I V
 E

 

federal and state laws, regulations, plans, or policy are held to be equivalent to references to 
the Discharger herein. 

B. The Facility discharges wastewater to the Old River, a water of the United States, within the 
Sacramento-San Joaquin Delta. The Discharger was previously regulated by Order 
R5-2014-0073-01 and National Pollutant Discharge Elimination System (NPDES) Permit No. 
CA0078590 adopted on 6 June 2014 and expires on 31 July 2019. Attachment B provides a 
map of the area around the Facility. Attachment C provides a flow schematic of the Facility. 

C. When applicable, state law requires dischargers to file a petition with the State Water Board, 
Division of Water Rights and receive approval for any change in the point of discharge, place 
of use, or purpose of use of treated wastewater that decreases the flow in any portion of a 
watercourse. The State Water Board retains separate jurisdictional authority to enforce any 
applicable requirements under Water Code section 1211. This is not an NPDES permit 
requirement.  

D. The Discharger filed a report of waste discharge (ROWD) and submitted an application for 
reissuance of its waste discharge requirements (WDR’s) and NPDES permit on 
23 January 2019. The application was deemed complete on 12 March 2019. A site visit was 
conducted on 31 January 2019, to observe operations and collect additional data to develop 
permit limitations and requirements for waste discharge.] 

E. Regulations at 40 C.F.R. section 122.46 limit the duration of NPDES permits to a fixed term 
not to exceed five years. Accordingly, Table 3 of this Order limits the duration of the discharge 
authorization. Under 40 C.F.R. section 122.6(d), States authorized to administer the NPDES 
program may administratively continue State-issued permits beyond their expiration dates 
until the effective date of the new permits, if State law allows it.  Pursuant to California Code 
of Regulations, title 23, section 2235.4, the terms and conditions of an expired permit are 
automatically continued pending reissuance of the permit if the Discharger complies with all 
federal NPDES requirements for continuation of expired permits. 

II. FACILITY DESCRIPTION 

The Discharger provides sewerage service for the Town of Discovery Bay and serves a population of 
approximately 16,000.  The design daily average flow capacity of the Facility is 2.35 million gallons per 
day (MGD). 
 

A. Description of Wastewater and Biosolids Treatment and Controls 

The treatment system at the Facility includes two plants (Plant 1 and Plant 2). Plant 1 consists 
of a Hycor headworks screen, an oxidation ditch, and two secondary clarifiers flow 
equalization and storage basin. Plant 2 consists of a Hycor headworks screen, two oxidation 
ditches, and three secondary clarifiers, sand filtration, two ultraviolet light (UV) disinfection 
systems. The influent is sent to Plant 2 during normal flow conditions and in high flow 
conditions influent can be diverted to Plant 1 for additional capacity. The secondary treated 
effluent from both plants converges at Plant 2 and then flows into the sand filter and then into 
the two UV disinfection system channels prior to discharge at Discharge Point 001 to Old 
River. 

Sludge handling takes place at Plant 2 and consists of an aerated clay-lined lagoon (referred 
to as an aerobic digester), two clay lined sludge lagoons, three belt filter presses, and four 
greenhouse solar drying beds. The Discharger produces Class A biosolids.  Biosolids are 
stored on site in the solar drying bed buildings or adjacent to the buildings on a concrete floor 
and are hauled to a local landfill once per year.   

 

Agenda Item F-1



TOWN OF DISCOVERY BAY COMMUNITY SERVICES DISTRICT ORDER R5-2019-XXXX 
DISCOVERY BAY WASTEWATER TREATMENT PLANT NPDES NO. CA0078590 

 

 
ATTACHMENT F – FACT SHEET F-5 

T
 E

 N
 T

 A
 T

 I V
 E

 

B. Discharge Points and Receiving Waters 

1. Plant 1 is located in Section 31, T1N, R3E, MDB&M and Plant 2 is located in 
Section 31, T1N, R4E, MDB&M, as shown in Attachment B, a part of this Order.  

2. Treated municipal wastewater is discharged at Discharge Point 001 to the Old River, a 
water of the United States within the Sacramento-San Joaquin Delta, at a point latitude 
37° 53’ 08” N and longitude 121° 34’ 30” W.    

C. Summary of Existing Requirements and Self-Monitoring Report (SMR) Data 

Effluent limitations contained in Order R5-2014-0073-01 for discharges from Discharge Point 
001 (Monitoring Location EFF-001) and representative monitoring data from the term of 
Order R5-2014-0073-01 are as follows: 

Table F-2. Historic Effluent Limitations and Monitoring Data 

Parameter Units 

Effluent Limitation 
Monitoring Data 

(1 October 2015 – 31 October 2018) 

Average 
Monthly 

Average 
Weekly 

Maximum 
Daily 

Highest 
Average 
Monthly 

Discharge 

Highest 
Average 
Weekly 

Discharge 

Highest 
Daily 

Discharge 

Biochemical 
Oxygen 
Demand (5-day 
@ 20ºC) 

mg/L 10 15 20 7 13 15 

lbs/day 200 290 390 60 100 160 

pH 
standard 

units 
-- -- 6.5 – 8.5 -- -- 7.2 – 8.4 

Total 
Suspended 
Solids 

mg/L 10 15 20 11 15 15 

lbs/day 200 290 390 90 140 NR 

Copper, Total 
Recoverable 

µg/L 45 -- 63 30 -- 41 

Ammonia 
Nitrogen, Total 
(as N) 

mg/L 0.7 -- 2.1 1.2 -- 4.2 

lbs/day 14 -- 41 NR -- 33 

Nitrate Plus 
Nitrite (as N) 

mg/L 10 -- -- 32 -- -- 

Acute Toxicity % survival -- -- 701/902 -- -- 883 

Temperature ºF -- -- 4 -- -- 115 

Total Coliform 
Organisms 

MPN/ 

100 mL 
2.26 237 2408 122 -- 920 

Average Daily 
Discharge Flow 

MGD -- -- 2.35 -- -- 2.18 

Electrical 
Conductivity @ 
25°C 

µmhos/cm 21009 -- -- 220010   

NR - Not Reported 

1. Minimum for any one bioassay. 
2. Median for any three consecutive bioassays. 
3. Represents the minimum observed percent survival. 
4. The maximum temperature of the discharge shall not exceed the natural receiving water temperature by more 

than 20ºF. 
5. Represents the maximum observed temperature difference between the effluent and upstream receiving water at 

Monitoring Locations EFF-001 and RSW-001. 

Agenda Item F-1



TOWN OF DISCOVERY BAY COMMUNITY SERVICES DISTRICT ORDER R5-2019-XXXX 
DISCOVERY BAY WASTEWATER TREATMENT PLANT NPDES NO. CA0078590 

 

 
ATTACHMENT F – FACT SHEET F-6 

T
 E

 N
 T

 A
 T

 I V
 E

 

6. Applied as a 7-day median effluent limitation. 
7. Not to be exceeded more than once in any 30-day period. 
8. Applied as an instantaneous maximum effluent limitation. 
9. Applied as an annual average effluent limitation. 
10. Represents the maximum observed annual average effluent concentration. 

 

 
D. Compliance Summary 

The Central Valley Water Board issued Administrative Civil Liability (ACL) Complaint No. R5-
2018-0514 on 5 March 2018 which proposed to assess a civil liability of $15,000 against the 
Discharger for violations of effluent limitations in Orders R5-2008-0179 and R5-2014-0079 for 
biochemical oxygen demand, electrical conductivity, nitrate plus nitrite that between 1 May 
2013 and 30 November 2018. ACLC R5-2018-0514 was dismissed through Order R5-2018-
0521, which settled ACLC R5-2018-0514 through the Central Valley Water Board’s 
Expedited Payment Program by the payment of the sum of $3,000. 